
 
 

 3 

 
 

D2.1 
 IDENTIFICATION OF POTENTIAL HAZARD FOR 
URBAN STRATEGIC SERVICES PRODUCED BY 

EXTREME EVENTS 
Main author/s: Salvador Vela 

Affiliation: Cetaqua 
Date:  06 April 2018 

 
 

Ref. Ares(2018)1848280 - 06/04/2018



 
 

 4 

 

RESCCUE - RESilience to cope with Climate Change in 
Urban arEas - a multisectorial approach focusing on water 

Grant Agreement no.700174 

DELIVERABLE NUMBER: D2.1 

DELIVERABLE NAME: 
Identification of potential hazard for urban strategic 
services produced by extreme events 

WP: WP2 

DELIVERY DUE DATE: 31/10/2016 

ACTUAL DATE OF SUBMISSION: 28/02/2017 

DISSEMINATION LEVEL: Public 

LEAD BENEFICIARY: Cetaqua 

MAIN AUTHOR: Salvador Vela (Cetaqua) Edition and coordination 
[...]
information needs to be supplied all along the simulation. Dynamic data includes essentially 
data collected by sensors (in real time or differed in time) and results of other models needed 
for boundary conditions (sewer model outflows or wind forecasts for the marine model). 

Different types of sensors may be used to feed the simulation models, detect pollution events 
but also to calibrate the models and validate their results: rain gauges, water level gauges, 
waste water automatic sampling stations, current meters (hydrodynamic coastal model 
calibration), HF radar data, tidal gauges, multi-parametric sensors for receiving waters quality, 
pyranometers, etc. 

Each of the simulation models corresponds to one subsystem of the water cycle: catchments, 
river, collection system, WWTP and receiving waters. These models must be coupled in a 
single application that allows simulating the flow and the transport of contaminated matter 
carried by rainfalls, from surface runoff to pollution dispersion in receiving waters. This 
articulation of models initially thought to work independently constitutes a major difficulty 
and was one of the tasks accomplished in the framework of the COWAMA project. 

 The watershed model for surface runoff calculation is based on semi-empirical 
methods. It gives flow rates at the different inlets of the drainage network and rivers 
of the studied area. This model is fed in real-time with data from rain gauges (MOUSE 
runoff module). 

 The river and sewer network models (based on MOUSE tool developed by DHI, Danish 
Hydraulic Institute) are based on a very similar formulation. They solve numerically 
the Saint-Venant equations in one dimension and one equation for advection and 
dispersion of polluting substances. Additionally, bio-chemical degradation or 
production may be incorporated. Boundary conditions are normally provided by the 
watershed model, but may also be deduced real-time from water level gauges near 
the inlets of the system. 

 The WWTP model is used for calculating flow rates and water quality parameters of 
the WWTP discharges to receiving waters. This model uses the sewers network model 
results as an input. 

 The receiving waters model (MOHID developed by Maretec) is a three-dimensional 
coastal model, and may be used for costal zones as well as for estuaries and inland 
bathing areas. Model forcing (i.e. boundary conditions) includes wind, waves (wave 
forcing is obtained through SWAN, a dedicated model for wave generation, 



 
 

 124 

propagation and breaking) and tides, data that may be historical or forecasted. This 
model solves numerically the free surface flow equations and the transport equations 
of relevant physical quantities (temperature, salinity, etc.). Ecological models for 
polluting substances degradation and production can also be included, in particular 
for simulating bacteriological mortality. Input data is given by the river, sewers 
network and WTTP models, in the form of hydrographs and contaminants 
concentrations curves. Water properties (thus pollution as well) can be modelled with 
an eulerian or a lagrangian approach, the earlier is indicated for large outflows (e.g. 
Barcelona) and the latter for smaller point source outflows or submarine outfalls, 
having the advantage of providing the ability to track pollution sources (lagrangian 
tracers). The final result is a three-dimensional map of bacteriological concentrations, 
with ability to obtain statistics at any location within the model domain. 

To ensure results reliability of the different models they were calibrated on the basis of 
measurements obtained from sensors, treatment of satellite and aerial imagery, and also 
from field campaigns directly in bathing areas. In the framework of the COWAMA project, 
intense sampling campaigns were planned both with dry weather and during rainstorms. The 
principal analyzed parameters were the bacteriological pollution indicators: faecal coliforms, 
Escherichia coli and intestinal enterococcus. 

Finally an internal reporting and alert system has been incorporated in the computational 
application. It is based on collected information and on the results of the models. The alert 
system emits warnings by email or through dedicated color coded icons in the application 
interface for easier interpretation. Automatic or on demand reporting capabilities have been 
developed. The system can generate Excel files, images with 2D model results, graphs with 
sensors or models data, animated gifs, etc. More information about COWAMA system can be 
found in Gutiérrez et al., (2010). 

 

Main climate effects and natural hazards affecting urban drainage and groundwater 
systems and the related critical infrastructures 
 

Sewer system 

The sewer system is exposed to extreme rainfall events, because they may produce collapse 
of the sewer network and cause surface flooding. Specially exposed are the storm tanks and 
pumping stations, due to high flood may cause operating dysfunctions or structural damages 
on these infrastructures.  

Also, river flood and coastal level elevation may cause dysfunctions around the discharge 
points of the sewer network into receiving waters, because the entrance of sea water or river 
flow may produce loss of capacity of the sewer network. In this case, specially exposed are: 

 Gates existing on the discharge points of the sewer network to the Besòs River. 

 Waste water pipes that lead waste water to the Treatment Plants, sitted near the 
coast line and Besòs riverbank. 

On the other hand, Real Time Control  elements (raingauges and water level sensors) are 
exposed to telecommunication failure, because these elements are remotely controlled and 
their correct operating depend of energy  supply and telecommunication signal. Also, mobile 
elements of the sewer system (gates, pumping stations) are exposed on the same way. 



 
 

 125 

Groundwater system 

Nowadays, BCASA is the responsible of the management of groundwater network in 
Barcelona. In case of extreme drought, groundwater level decrease may affect directly urban 
services as streetcleaning and watering urban gardens. 

Also, salt water intrusion during extreme drought may affect directly the quality of the 
groundwater and stop from using it.  

 

4.3.5 Waste Water Treatment 

Wastewater Treatment Plan of El Prat de Llobregat 
El Prat de Llobregat WWTP has a treatment capacity of 420.000 m3/day and includes a 
pretreatment section for retaining solids and grit removal, primary clarification for removal of 
suspended matter, a secondary treatment for simultaneous removal of organic matter, 
nitrogen and phosphorus and secondary sedimentation for the separation of generated 
sludge from treated water. The Barcelona Metropolitan Area (BMA) has a high concentration 
of industrial and agricultural activities, and a densely populated area (Figure 86). 

 

 

Figure 86: Current conventional treatment scheme of “El Prat” WWTP. 

 

The pretreatment section has the following equipment: 

o 4 raw-water wells with automatic cleaning bar screens divided in two groups of two. 

o 9 submersible pumps with a capacity of 6.653 m3/h each one. 

o 8 Coarse screens for retaining solids larger than 50 mm, installed in 2 m wide 
channels. 

o 8 Fine screens for retaining solids larger than 3 mm installed in the same channels. 



 
 

 126 

The screened wastewater flows through 12 aerated grit removal channels 35 meters long and 
5 meters wide, distributed in 2 groups of 6. Pretreated wastewater is pumped into 12 
rectangular primary clarifiers, 60 m long and 20 m wide, equipped with mechanically driven 
scrapers, distributed as well in two groups of 6. At the average treatment flow retention time 
in the primary clarifiers is 2, 67 hours and approximately 60% removal efficiency of suspended 
solids is obtained. The amount and volume of primary solids removed in the primary clarifiers 
is reduced in the anaerobic digesters together with solids coming from the wasted activated 
sludge from the biological process.  

Following the primary clarifiers, the water flows through 12 four stage biological reactors 
(divided in two groups of 6) in each of them we can find three anaerobic chambers (800 m3), 
three anoxic chambers (2200 m3), a facultative chamber (800 m3) and four aeration chambers 
(6600 m3). This is an activated sludge treatment in which we can obtain a 97% efficiency of 
BOD5 removal and over 70 % removal of total nitrogen and phosphorus. The internal and 
external recirculation flow, the oxygen in the first and the last aeration chambers and the 
ammonium and nitrate in the last aeration chamber are continuously monitored. The aeration 
is done by four 4 7500 Nm3/h turbochargers blowing through fine bubble diffusers.  

Treated water is separated by the generated sludge in 14 circular secondary clarifiers 
distributed in two lines which provide an average retention time of 5 hours. Excess treated 
effluent which is not fed into the regeneration plant is discharged into the sea at a depth of 
60 meters through a 3.200m long and 2,4m diameter submarine pipeline located in the same 
WWTP.   

 

Water Reclamation Plant Description 

El Prat de Llobregat reclamation plant, which has a design flow rate of 12.600 m3/h and a 
peak treatment flow rate of 14,400 m3/h, consists of the following processes: 

1. Two lamination basins with a unit capacity of 7.807 m3. 

2. A total of 4+1 lift pumps with a unit flow of 3.150 m3/h. 

3. Three ACTIFLO® sedimentation units, each unit consisting of a 90 m3 coagulation 
tank with PAC injection, a 90m3 sand and anionic polyelectrolyte injection tank, a 
198m3 maturation tank, and a clarification basin with a surface area of 42 m2. 

4. Ten ACTIDISK® rotary disc filters with 10-micrometre mesh. 

5. Four ultraviolet light disinfection channels with a total of 216 lamps per channel 
arranged in two banks per channel. 

6. A post-disinfection with sodium hypochlorite. 

This basic water reclamation plant also supplies the advanced water reclamation facility for 
the Seawater Intrusion Barrier in the Llobregat Delta Aquifer. This facility allows the injection 
of reclaimed water by way of 15 wells, forming a barrier between the Mediterranean and the 
aquifer. Water flows are injected through the wells depending on their position in the aquifer, 
with a peak injection flow rate of 75 m3/h. The reclaimed water injection capacity of the facility 
is 15,000 m3/day. The facility is supplied with water from the basic reclamation plant, which 

passes through 10 m rotary filters, an ultrafiltration stage and lastly the reverse osmosis 
process, after which it is disinfected with ultraviolet light. The water finally injected into the 



 
 

 127 

aquifer is a 50/50 mixture of water treated by reverse osmosis and water treated by the 
ultrafiltration stage (Figure 87).  

 
 
 
 
 

 
 
 

Wastewater Treatment Plan Besòs 
Besós wastewater treatment plant (WWTP) is the largest treatment plant in Barcelona area, 
with 2.5 million of PE, with a capacity of 525.000 m3/day. It treats the wastewater generated 
in Barcelona (65%), Badalona, Montgat, Sant Adrià del Besós and Tiana. This WWTP is located 
in the middle of Barcelona city, as shown in the figure below. It is important to consider that 
the whole plant is constructed under the surface and all the air process flows are collected 
and treated separately (Figure 88). 

 

Figure 88 Besós WWTP location in the middle of Barcelona city 

 
 

The treatment processes are placed in separate buildings to favour the odour extraction and 
treatment, which are: 

- Water line: 

Pretreatment: screening and sand removal to separate the biggest solids found in 
wastewater. This processes are placed in a closed building with air extraction that is treated 
by scrubbers. 

Primary treatment: coagulation-flocculation and primary settler (lamellar). The settlers are 
closed and the air under the cover is extracted and treated by scrubbers, this is the point 
where the extracted air is more polluted. 

Figure 87: Diagram of El Prat de Llobregat WWTP. 



 
 

 128 

Biological treatment: activated sludge to remove organic matter followed by secondary 
settler (lamellar). The air of this building is treated by activated carbon filters. 

- Sludge line: 

Thickening of sludge: biological sludge is thickened by centrifuges up to 4-5%. The air 
extracted is treated by activated carbon filters. 

 

Main climatic effects and natural hazards affecting the service and the related 
critical infrastructures 
 
Temperature  
Biological process  

Seasonal changes can affect a plant’s aeration tanks by shifting the dissolved oxygen capacity 
and efficiency of nitrification as temperature changes.  

To sum up, the variation in temperature can adversely affect the biological processes: A 
sudden change in temperature from hot to cold can have an effect on this WWTP. Such 
decreases may lead to decreases in biological activity, causing the necessity to raise the 
number of reactors per each line of biological treatment.  

However, Besós WWTP it is less affected by seasonal variations than other WWTPs because 
the ambient temperature is more constant underground. Along the years, they have observed 
that wastewater temperature has slightly increased, which in fact improves the efficiency of 
the biological treatment. 

Coagulation 

Temperature also affects the coagulation-flocculation processes. In particular, there is a 
temperature below which the coagulation process efficiency worsens. Therefore, a potential 
increase in temperature would favour the coagulation process. 

Membrane based process (UF, RO) 

Membrane based processes are affected by temperature. In particular, the higher the 
temperature, the higher the permeability, leading to a greater productivity. As a result, an 
increase in temperature may result in a positive effect from a production standpoint. 

 

Flash floods 

Pre-treatment process 

Flash floods caused by the Mediterranean climate rainfall patterns, with intense precipitations 
mainly at the beginning of spring or in the autumn are usual in the area of Barcelona. 

Changes in climate are expected to increase climate variability with likely more intense rainfall 
events. The frequency of occurrence flood events increases the demand of flow and 
consequently, it affects to the demand on drainage infrastructure, that which leads the 
clogging of the feed pumps and thus, failing to treat it. This untreated sewage is released into 
the environment.  



 
 

 129 

Storm events will also give rise to increased erosion, soil loss, and landslides. Much of the 
pollution and eroded soil will end up in the coastal environment. 

Sea level 

If the sea level increases, sea water reaches the collectors by the overflows and can negatively 
affect the biological process by salinity. That could be a significant problem in Baix Llobregat 
WWTP but in general, the sea level is not a problem in Besós WWTP, on the contrary, waves 
and heavy seas are more frequent (2-3 times per year) and have the same effect (increasing 
the see level). 

Energy suplly failure 

As it was described for Distribution Water Treatment Plans, due the strong energy supply 
dependency in all treatment phases, in this case, every WWTP is prepared to overcome an 
energy supply failure. The energy supply company or a specific provider brings power 
generators in crisis episodes for power cut, depending on the failure severity and importance.  
Some generators are available in Plants. 

 

 

4.4 Energy (Electrical sector) 
 
Energy demand in cities is projected to grow by 57% between 2006 and 2030, about 2.7 times 
more than the growth forecast for areas outside cities (IEA 2008), and it is expected to account 
for 73% of the world’s energy consumption by 2030. Total final consumption of energy per 
capita correlates with the share of urban population in the OECD countries. Various 
differences exist between cities such as Barcelona and areas outside cities with respect to the 
conditions that can affect energy demand (IEA 2008). These include, for example, diversity of 
functions (industrial, commercial or administrative), size and types of housing and buildings, 
density, land use and dominant transport mode. 

Energy data at city level, including data on energy consumption and renewable energy 
production, are fundamental for understanding resilience challenges related to energy and 
for developing urban policies. In Barcelona total final energy consumption has been increasing 
until 2005, and fell after 2010, mainly as a result of the economic crisis. In 2012, the residential 
sector has become its largest consumer of energy, accounting for 29.3% of the city’s total 
energy consumption. The city council, through its activities and mainly through its building 
stock, consumed approximately 472.250 MWh in 2008, of which 1.4% came from solar 
thermal sources. In 2008, renewable energies represented 0.6% of all energy consumed in the 
city as a whole (Barcelona City Council, Sugahara et al., 2016). Local production of renewable 
energy has risen from 6.680 MWh in 1999 to 153.620 MWh in 2012. Such increase must be 
seen not only to account on the importance of decreasing carbon dioxide generation, but in 
this context on the provision for new resources when defining resilience strategies that 
nowadays consider standard electricity distribution system, while in the near future such 
paradigm is going to change with the introduction of the Smart Grid, that already considers 
higher component of distributed renewable energy sources (RES). 

In Table 29 a comparison between Barcelona and Bristol in relation to the energy consumption 
as well as the local renewable energy production is shown, which is a fundamental element 



 
 

 130 

in urban resilience (Bristol City Council, 2014). Such data can help policy makers better assess 
the current situation finding potential solutions by knowing how to modify urban energy 
policies in accordance to indicators for city services and quality of life (ISO 37120:2014). 

 

Table 29: Comparison between Barcelona and Bristol in terms of Energy consumption and RES. 

City Energy consumption Local renewable energy production 

Barcelona 60 415 TJ (2012) 
By sector (industry: 18.84%, 
transport: 
22.84%, residential: 29.27%, 
comercial: 
29.04%) (2012) 

553 TJ (2012) 
By source (solar PV: 10%, solar thermal: 
46%, 
small-scale hydro: 2%, biogas: 34%, 
biomass: 
8%) (2012) 

Bristol 216 TJ (2014) (electricity, by the 
city council) 
84 000 TJ (2011) 
By sector (industry: 16%, 
transport: 27%, 
residential: 27%, business: 31% 
(2011) 
By source (electricity: 38%; city 
gas: 29%; 
oil: 33%) (2011) 

553 TJ (2011) 
Potential quantity of RE (solar: 
3.7 million TJ/year, wind: 935TJ/year, 
small scale 
hydro: 1 516TJ/year, biomass: 
8 353TJ/year) (2011) 
Quantity of RE available (solar power: 
5 400TJ/year, solar thermal: 15 
000TJ/year, 
wind: 477TJ/year, small-scale hydro: 
108TJ/year, waste power: 747TJ/year, 
waste 
heat: 2 695TJ/year) (2011) 

 
 
Electrical utilities assets in different domains 
 
Electrical utilities more and more recognize the effect of extreme weather events on power 
system operation and resilience. For example (Panteli et al., 2015): 

 High temperatures and heat waves limit the transfer capability of transmission lines, 
increasing the energy losses (due to the temperature dependence of the impedances) 
and the line sagging. Also earthing impedance on substation will change in response 
to ground’s moisture and temperature. Also, it is worth noting that high temperatures 
reduce the electric power generation of solar PV systems. 

 High wind speeds during storms and hurricanes can lead to both faults and damages 
on the lines and even the towers. Also electric generation based on wind power may 
have to be shut down. 